
POS NO. SPARE PART DESCRIPTION PCS. ITEM NO.

1 HAND SHOWER 1 2802.10

2 CHECK VALVE 1 2027.79

3 HOSE G1/2-1500 1 2500.35

4 SUPPLY HOSE 1 2083.71

5 ROSETTE 1 2078.47

6 O-RING SEAL 1,22"X0,11(31X3mm) 1 9917317

7 SCREW M4X4 2 9903024

8 HANDLE 1 2074.62

9 SCREW M4X30 1 9903235

10 EXTENSION 1 2053.73

11 COVER 1 2078.24

12 CARTRIDGE COVER 1 2053.13

13 RING 1 2362.67

14 SCREW M4X4 1 9903028

15 O-RING SEAL 1,92"X0,078(49X2mm) 2 9917490

16 ROSETTE 1 2362.92

17 GUIDE 1 2265.50

18 O-RING SEAL 1,53"X0,094(13,5X2,4mm) 2 2265.80

19 GUIDE CAP 2 2265.68

20 KNOB'S BODY 1 2265.58

21 KNOB'S LEVER 1 2265.60

22 SLEEVE 1 2265.82

23 CONNECTOR M12X1 2 2265.70

24 SLIDER PLASTIC INSERT 1 2265.71

25 SLIDER 1 2265.52A

26 HANDLE'S BUSH 1 2265.54

27 SCREW M4X6 1 2265.76

28 O-RING SEAL 1,52"X0,094(13,3X2,4mm) 1 9916110

29 SHOWER HANDLE 1 2265.56

30 WASHER 1 2265.844

31 SCREW M6X16 1 2265.77

32 MOUNTING HOLDER'S CAP 2 2265.66

33 STEM 2 2265.81

34 RUBBER BUSH ø7X14X7 2 2265.74

35 MOUNTING HOLDER'S BUSH 2 2265.62

36 MOUNTING HOLDER'S BASE 2 2265.64

37 O-RING SEAL 1,22"X0,096(31X2,45mm) 2 2265.80

38 MOUNTING SET 2 2265.78
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